PARTS LIST
ETE

FM930 HKIN—F7

2021%£ 6  Jun . 2021

HRAEetIHIZ7 U v o IHI crour



e PARTS LIST

TEXDRRE, HAES., BRAT., BREARLIIZSL,
BL (RHFESKey No) DEEALLGLVERGR (T, BAERFBTEELEADT, TIIZEHT S
SEilER & (AR M) £ IS,
* RE RSB BDI=OFELERTHIEAHBYETS,

FHRIL. 2015F4ADSETINFIOOEREFTEINEL -, BITETILEIVY YRV OO DERBHNARLZYET,
BEEEXNVEERICE. BRRORZEZEHIETH-H12 IV VOB KX LRI EEKEESL,
IV YRR BT TROBSEIHELLEL,

Iy B4

When ordering some parts, designate the code No., name of parts and quantity.

But, the part which the entry of the (Index No.KeyNo)is not in can't sell a simple substance.
And, order a full-equipped part(party part)to apply.

% This parts list may be modified without notice.

= x
CONTENTS
&= BREAW
FIG.NO. SUBJECT
[ I X7 LA
101 RIN—FTER
® T P UEER
201 IO
® % 5l



FIG 101. 7R/ \—F7E8

RHES | #HmES EERE2R IR B SEH Q'ty it | EASHE RU~F Tm%
Key No Part No Parts Name FM930 R/P Application Description Remarks
1 720053790 |nvb v ASSY HANDLE ASSY 1
2 720063271 |nvb wiELa ASSY HOLDER 1
3 010709009 |#b : M5x20 BOLT 4
4 720973184 |Fb : M6x26 BOLT 2
5 720623392 |7 V7 GRIP 1
6 720173130 |nvb W HANDLE 2
7 720973647 |A7Ya SCREW 2
3 720053780 |nvb WASSY HANDLE ASSY 1
9 720623090 |7 Vy7 GRIP 1
10 720024220 |¥ ¥7-2ASSY CASE GEAR ASSY 1
11 040126002 | -w~ TYVT BEARING 1
12 036500032 |AfV7 Uy SNAP RING 1
13 050103120 |#4Wy- OIL SEAL 1
14 720363060 |77v¥ FRANGE 1
15 720973178 |K M : M6x14 BOLT 3
16 040106002 | -wA TUVT BEARING 1
17 720273810 |¥ ¥ GEAR 1
18 720293350 |¥Y7+h SHAFT 1
19 060610000 |7 V-2=97 W GREESE NIPPLE 1
20 720273800 |74k Mm% ¥.COMPL GEAR COMP 1
21 052400320 |OY»y O-RING 1
22 720973721 |R7AMTIVY WASHER 1
23 720273830 |t Z#Av¥ ¥ GEAR 1
24 040126000 |& -wA TYVY BEARING 1
25 036100010 |Afy7 Uy SNAP RING 1
26 036500026 |&fV7 Uy SNAP RING 1
217 720113470 |F 747 ¥¥7b DRIVE SHAFT 1
28 720125100 |~ 47 COMP PIPE COMP 1
29 720973780 |h7- COLLAR 1
30 720973643 | Wb M6x10 BOLT 2
31 022300008 |tV :U NUT 1
32 026100008 |7y¥ WASHER 1
33 720473690 |AT- STAY 1
34 720973720 |A7AMTYVY WASHER 1
35 010709013 |& Wb : M6x20 BOLT 3




FIG 101. 7R/ \—F7E8

LZRTIp= APOAET 3 =[RYuta lm RIETN O =1z Ly Rk B 5 1% ==y izhes!
Key No Part No Parts Name FM930 R/P Application Description Remarks
36 010709006 |K Wb : Mb5x12 BOLT 1
37 720333780 |fx HOLDER 1
38 725130022 |77” FAN 1
39 720723260 |h7- COLLAR 1
40 195833700 |7 L-F BLADE 1
41 720333790 |fx HOLDER 1
42 720323210 |& wh BOLT 1
43 720463440 |7 v DECK 1
44 010709017 |& Wb : Mbx14 BOLT 5
45 125034600 [ZAykL Ln - ASSY THROTTLE LEVER 1
46 199113140 (7777 CLAMP 2
47 720960340 |4-L7 L=+ NAME PLATE 1
48 190193940 |3-v3v7 L=+ CAUTION 1
49 720953180 |3-vav7 L=+ CAUTION 1
50 190193950 |3-v3v7 L=+ CAUTION 1
51 190193900 |3-v3v7 L=+ CAUTION 1
52 720613271 |nvb W HANDLE 1
53 720983600 |[HUntHI TOOL 1
54 195633040 [4h % GOGGLES 1
55 720983370 | vIAAN ¢+ WRENCH 1
56 720940060 | MTYHAEY AV 7 OPERATION MANUAL 1




FIG

RHES | #HmES EERE2R IR B SEH Q'ty it | EASHE RU~F Tm%
Key No Part No Parts Name FM930 R/P Application Description Remarks
1 115253470 |(77777%7 b CRANK SHAFT 1
2 110035190 |77777-2ASSY CRANK CASE ASSY 1
3 040106201 | -w~ TYT BALL BEARING 2
4 050209070  |#ANy—I OIL SEAL 2
5 030500512 |/y7t v DOWEL PIN 2
6 110035200 |77777-2ASSY CRANK CASE ASSY 1
7 010709010 |K Wb : Mb5x25 BOLT 5
3 115013311 |t" AF/ASSY PISTON ASSY 1
9 115113650 |t AM/YUVY RING , PISTON 2
10 115323040 |t AtvE v PIN, PISTON 1
11 198343210 |7Vy7 CLIP 2
12 042709008 |==F A 7Yy NEEDLE BEARING 1
13 110213690 |[YUr% CYLINDER 1
14 010709009 |K Wb : M5x20 BOLT 6
15 150103580 |774%4- FLYWHEEL , MAGNETO 1
16 150053420 |47 Zy¥ava{VASSY COIL ASSY , IGNITION 1
17 185603500 |74¥1n—%2A HARNESS , WIRE 1
18 020109107 |yt NUT 1
19 198113530 |7 A RUBBER 1
20 198213300 |27 Uv7 SPRING 1
21 150413033 |7 77 ¥¥v7 CAP , PLUG 1
22 150265091 | =97 77 PLUG , SPARK 1
23 010709032 | Wb : M4x16 BOLT 2
24 170033300 |77vFASSY CLUTCH ASSY 1
25 199213090 (A~ - SPACER 2
26 199213230 |2~ -4 SPACER 2
27 199233460 [h7- COLLAR 2
28 199433100 |F Wk BOLT 2
29 110423100 |74 7 % ADAPTER 1
30 199113060 (7777 CLANP 2
31 010709008 |# Wk : M5x16 BOLT 4
32 155103520 |Y3a/VASSY RECOIL ASSY 1
33 155263360 |Y4-vA7 Uy SPRING , SPIRAL 1
34 155163140 |7Fzvh RATCHET 1
35 155213190 |2%-40-7 ROPE , STARTER 1




FIG

El—lu:ll%l% “J APBERHE “o APRA-E= 1N R Y [ L2122 ) N A HIRI|T PUI o Baw V5 == N {ﬁ%
Key No Part No Parts Name FM930 R/P Application Description Remarks
36 155263340 (AN ATWRT Uvy SPURING , SPIRAL 1
37 155223120 |24-%)7 KNOB , STARTER 1
38 155183170 |U-W REEL 1
39 155243020 (A7 vy ASSY SPRING ASSY 1
40 010709047 |& Wb : PC5x18 BOLT 3
41 155353110 |2%-%7 -1 PULLEY , STARTER 1
42 155163090 |7Fzvh RATCHET 2
43 155263261 |Y4-vA7 Uy SPRING , RETURN 2
44 135994440 |5 A7tb GASKET 1
45 199513640 |{7Yab-4% INSULATOR 1
46 026100005 |7vy>¥ WASHER 2
A7 135994420 |7 A7k GASKET 1
48 130104590 |¥¥7 LZASSY CARBURETOR ASSY 1
49 130283373 |17V =V K T 4 BODY , PUMP 1
50 130153200 |7A-Fn A7 VALVE , FLOAT 1
51 130513383 (3 A RUBBER 1
52 130283375 | X&)y & X774 DIAPHRAM , METERING| 1
53 130123290 |# ATy ARUYT X A¥77L|GASKET 1
b4 130513381 |K v7 & Y774 DIAPHRAGM , PUMP 1
55 130123230 |# A4yt GASKET 1
56 130123270 |7 A4yt GASKET 1
57 135173080 |7 L+ PLATE 1
58 135993581 |# A4yt GASKET 1
59 135013120 (177U-FASSY CLEANER ASSY , AIR 1
60 010709057 | Wb : M5x48 BOLT 4
61 135253040 |1LAYFCOMPL ELEMENT , AIR CLEANER 1
62 135263520 |TLAVb ELEMENT , AIR CLEANER 1
63 135153120 |7-ACOMPL CASE 1
64 175114600 |777hn — HOUSING , BLOWER 1
65 170333270 |77yFk 74 DRUM 1
66 036500032 |Afy7 Uy SNAP RING 1
67 040126201 | -w TYVY BALL BEARING 1
68 036100012 |&fy7 Uvy SNAP RING 1
69 165983071 (N 17 PIPE 1
70 198113641 |7 4 RUBBER 1




FIG

Eﬁ% 3 APARHE “J [m] By mm i RN A IIEzX Ly HIRI|LT AN B V5SS == N {ﬁ%
Key No Part No Parts Name FM930 R/P Application Description Remarks
71 036600042 |Afy7 Yy SNAP RING 1
12 185603510 |74Yn—%A HARNESS , WIRE 1
73 175613040 |pn - COVER 1
14 175973420 |7 L-k PLATE 1
15 010709006 |& Wb : Mbx12 BOLT 2
16 010709033 |K Wb : PChx12 BOLT 1
77 175154210 |p9)vy COWLING , CYLINDER 1
78 175163920 |p9)v7 COWLING , CYLINDER 1
79 199433160 |# Wb BOLT 1
80 135994410 |# Aryhk GASKET 1
81 135403640 |v77COMPL MUFFLER , EXHAUST 1
82 135433700 (N y7W7 L=} PLATE , BAFFLE 1
83 160113301 |72-TIW3v” TANK , FUEL 1
84 160033200 |4v7%vy7 ASSY CAP ASSY , FUEL TANK| 1
85 160993100 |4 Aryhk GASKET 1
86 130303290 [72-TIW74N% FIETER , FUEL 1
87 198343181 |1Vy7 CLIP 1
88 198163080 [F-% HOSE 1
89 068209150 |H-A HOSE 1
90 198113980 |7 4 RUBBER 1
91 160043121 (Y -yv4 n W7  ASSY  [VALVE ASSY, REVERSING| 1
92 068209174 |K-A HOSE 1
93 198343060 (7YUy7 CLIP 1
94 198483100 |3174 CONNECTOR 1
95 198113740 |73 4 RUBBER 1
96 198113620 |3 4 RUBBER 1
97 190285900 |[#-A7" L-} NAME PLATE 1
98 190194040 |3-Yav7 L-b CAUTION PLATE 1
99 190463920 |v-7v-k MARK SHEET 1







BmESIERS
NUMERICAL PARTS INDEX

BRES HES | RHLES BTRES HES | RHLES BRES HES
Parts No FIG No. Key No. Parts No FIG No. Key No. Parts No FIG No.

010709006 101 36 150053420 201 16 720273830 101
010709006 201 75 150103580 201 15 720293350 101
010709008 201 31 150265091 201 22 720323210 101
010709009 101 3 150413033 201 21 720333780 101
010709009 201 14 155103520 201 32 720333790 101
010709010 201 7 155163090 201 42 720363060 101
010709013 101 35 155163140 201 34 720463440 101
010709017 101 44 155183170 201 38 720473690 101
010709032 201 23 155213190 201 35 720613271 101
010709033 201 76 155223120 201 37 720623090 101
010709047 201 40 155243020 201 39 720623392 101
010709057 201 60 155263261 201 43 720723260 101
020109107 201 18 155263340 201 36 720940060 101
022300008 101 31 155263360 201 33 720953180 101
026100005 201 46 155353110 201 41 720960340 101
026100008 101 32 160033200 201 84 720973178 101
030500512 201 5 160043121 201 91 720973184 101
036100010 101 25 160113301 201 83 720973643 101
036100012 201 68 160993100 201 85 720973647 101
036500026 101 26 165983071 201 69 720973720 101
036500032 101 12 170033300 201 24 720973721 101
036500032 201 66 170333270 201 65 720973780 101
036600042 201 71 175114600 201 64 720983370 101
040106002 101 16 175154210 201 77 720983600 101
040106201 201 3 175163920 201 78 725130022 101
040126000 101 24 175613040 201 73

040126002 101 11 175973420 201 74

040126201 201 67 185603500 201 17

042709008 201 12 185603510 201 72

050103120 101 13 190193900 101 51

050209070 201 4 190193940 101 48

052400320 101 21 190193950 101 50

060610000 101 19 190194040 201 98

068209150 201 89 190285900 201 97

068209174 201 92 190463920 201 99

110035190 201 2 195633040 101 54

110035200 201 6 195833700 101 40

110213690 201 13 198113530 201 19

110423100 201 29 198113620 201 96

115013311 201 8 198113641 201 70

115113650 201 9 198113740 201 95

115253470 201 1 198113980 201 90

115323040 201 10 198163080 201 88

125034600 101 45 198213300 201 20

130104590 201 48 198343060 201 93

130123230 201 55 198343181 201 87

130123270 201 56 198343210 201 11

130123290 201 53 198483100 201 94

130153200 201 50 199113060 201 30

130283373 201 49 199113140 101 46

130283375 201 52 199213090 201 25

130303290 201 86 199213230 201 26

130513381 201 54 199233460 201 27

130513383 201 51 199433100 201 28

135013120 201 59 199433160 201 79

135153120 201 63 199513640 201 45

135173080 201 57 720024220 101 10

135253040 201 61 720053780 101 8

135263520 201 62 720053790 101 1

135403640 201 81 720063271 101 2

135433700 201 82 720113470 101 27

135993581 201 58 720125100 101 28

135994410 201 80 720173130 101 6

135994420 201 47 720273800 101 20

135994440 201 44 720273810 101 17

1




RHLES
Key No.

23
18
42
37
41
14
43
33
92

39
56
49
47
15

30

34
22
29
95
93
38




A=t IHI 7O UFv o FM930



